[Title:]
Food Waste Disposers — Effects on Wastewater Treatment Plants

A Study from the Town of Surahammar

Tina Karlberg
Erik Norin

[Scrambled words:]
Sludge quality
Sorting at source
Congestion
Nitrogen emissions
Smell
Sedimentation
Biogas

Water consumption
Screened matter

Published by VAV AB

VA-FORSK REPORT, 1999-9



VA-FORSK

VA-FORSK is the waste and sewage technology research and development program of
the municipalities in Sweden. The program is financed entirely by the municipalities,
which is unique as previously government funds have always been used for this type of
operation. The annual subscription for the program is currently 1.05 SEK per
inhabitant per member municipality. The fee is voluntary and the interest shown by the
[...]
a rotating disk with a number of 3-4 mm wide holes in it. The disk rotates at approx.
1,400 rpm. Outside the rotating part sits a fixed, saw-toothed shredder with approx. 2-
mm wide slotted openings. By centrifugal force the waste is thrown onto the rotating
shredder, passes it through the holes and into the outlet pipe. Thus, it can be concluded
that modern food waste disposers really do not incorporate a traditional grinding
function.

The limited hole diameter of the disposer causes harder, non-shreddable materials to
stay in the upper part of the disposer. Such material must be removed manually when
the disposer is turned off. Furthermore, the electrical supply to the motor is broken if
overload.

Other facts

Retail price about SEK 3,000, not including VAT
Water flushing requirement 5-7 liters per minute
Annual energy requirement 3-4 kwWh/household
e Water consumption 3-6 I/household and day

Particles size of the food ground waste is an interesting question for several reasons
(sewage system sedimentation, intake screen and sedimentation basin processes, etc.).
However, there are differing opinions on the actual size that the particles from the
disposer have. Disperator states that their disposers (ISE) normally produce particles of
up to 3-5 mm. During a thesis study conducted on an ISE disposer at Malardalens
hdgskola (college), it was found that particles of up to 20 mm were common and that
also pieces up to 40-50 mm could be found after the disposer (Jenny Nilsson, 1998).
This occurred most often in the case of waste fractions such as onion and potato peel.
In a Japanese study aimed at characterizing the waste fractions from a disposer
manufactured by SinkMaster, a dispersion was obtained of between 2 and 5 mm.

3.2 Grindable Waste

The question of how much of organic household waste is grindable has been
investigated or discussed earlier in some projects. Data from two Swedish reports
(Lagerkvist &Karlsson, 1983; Nilsson et al., 1990) is shown in Table 1.

Both reports indicate that approx. 20 percent of the food waste suitable for composting
is not suitable for grinding in a food waste disposer. This could for example be skin
from chicken and sausage, pork chop bones, avocado pits, and other hard materials.
Nilsson et al. (1990) further show that an additional 24 percent of the material suitable
for composting is not ground since it is wrapped in packaging, which is not cleaned
out, and put directly into the general refuse.



Table 1: Amounts and fraction of grindable waste, according to two Swedish reports:
1) Lagerkvist & Karlsson, 1983 and 2) Nilsson et al., 1990.

Parameter 1 2
Suitable for composting | kg/yr | 110 100 % 88 100 %
Grindable (directly) kglyr | 86 78 % 49 56 %
Indirectly grindable kalyr 21 24 %
Not grindable kalyr | 24 22 % 18 20 %
Total amount of | kglyr | 245 195

household waste

A current national study (Olsson & Retzner, 1998), based on a “pick” analysis of
household waste from six Swedish municipalities, showed that the food waste made up
approx. 40 % of the household waste. From the report data, it can further be obtained
that one person today generates about 75 kg of food waste annually. Assuming 20
percent of this cannot be ground down, 60 kg/person and year remains. We further
assume that, for various reasons (see above), an additional 10-15 % is lost ("indirectly
grindable™) by being put with the general refuse. Based on this reasoning we assume
the following specific amounts of grindable and non-grindable food waste:

e Amount of food waste that is ground: 50 kg/person and year (67 %).
e Amount of food waste put with the general refuse: 25 kg/person and year (33 %).

The assumption is based on general data and has not been adjusted to the conditions in
the municipality of Surahammar. However, from Olsson & Retzner (1998) it can be
concluded that there is a limited variation in the generated amounts of waste between
different municipalities. In Surahammar, the intention is to make their own estimate of
what portion of the food waste is ground, as opposed to put with the general refuse.

International data varies on how great the grindable portion is. This could partly be due
to the differing food preparation patterns of different countries, and partly that the
amount data also internationally is based on assumptions or investigations using small
data sets. One example of this is given by de Koning & van der Graaf (1996) who
assume that the grindable amount is 44 kg/person and year.

The amount of waste to be collected from the households decreases if food waste
disposers are installed. The work involved in vehicle transportation could therefore be
¥A Y d 1¢ - | Pr




bjbj6WoW
Troqq =
Yyt )

g’ . YA Y






3.3 Wow






A . . - - q

i @ i o i ,
me time estimate that the household water consumption does not change because of
disposer use. These conditions could be described in terms of an increase in the
contaminant amount and content and a flow which remains constant.

The specific contaminant contributions from wastewater and food waste respectively
can be described based on general standard rules. These are shown in Table 2 together
with the percent increase in the contaminant load resulting from the fact that 25 and 50
percent respectively of the individuals connected sort their waste at source using food
waste disposers (fwd).

In the table below is also the ratio BOD7/N shown for the different fractions. This ratio
is shown since it can be used as a "flow independent™ indicator, showing if and to what
extent the waste affects the composition of the wastewater. The ratio BOD/N is in this
respect a slightly more efficient standard of value than the ratio BOD;/P, because
nitrogen is input from the food waste in a relatively smaller amount than phosphorous.
(BOD7= oxygen consumption over seven days, N=nitrogen, P=phosphorous)

From the numbers in Table 2, the consequences of 25 and 50 percent respectively of
the connected individuals using food waste disposers may be calculated. In the case of
25 percent connected, a 12 percent increase in the BOD amount would be expected and
a 2 percent increase in the amount of phosphorous and nitrogen. A 50 percent
connection means that the increase is doubled, i.e. the BOD amount increases by
roughly 25 percent and the amount of phosphorous and nitrogen by roughly 4 percent.
The conclusion is that the input from waste of nutritive salts and oxygen consuming
substances into the wastewater is expected to be moderate also for a considerable
systems expansion. The theoretical load increase for Surahammar, based on regional
waste data, is shown later in the report (Table 6).

In addition, the effects from the increase in wastewater contaminant content do not
have to imply a corresponding increase in the load at the plant. For example, the
production of digester gas increases proportionally to the BOD increase only if the
incoming BOD can be transferred to the digestion tanks to the extent that BOD is
transferred from the wastewater. Varying decomposition and separating processes in
the pipelines and at the wastewater treatment plant could lead to different conditions.



Table 2: Theoretical contaminant contributions from sewer and food waste disposers

(fwd). General sewer and waste data has been used.

Combined
Parameter Sewer Waste? amount at 25 %
50 % fwd fwd

Dry matter | g/person  and | 175 48 199 187
day

Glow losses | g/person  and | 122 36 140 131

(VS) day

BODy g/person  and | 48 25 60 54
day

Total g/person  and | 2.1 0.2 2.2 2.15

phosphorous | day

Total g/person  and | 13.5 1.0 14 13.75

nitrogen day

Ratio 3.6 25 4.3 3.9

BOD-/N

Ratio 23 125 27.5 25.2

BOD,/P

Potassium g/person  and | 4 0.5 4.2 4.1
day

Led mg/person and | 3 4.8 5.4 4.2
day

Cadmium mg/person and | 0.6 0.02 0.61 0.60
day

Copper mg/person and | 7.2 4.7 9.6 8.4
day

Chrome mg/person and | 5 55 7.8 6.4
day

Mercury mg/person and | 0.07 0.007 0.074 0.072
day

Nickel mg/person and | 3.1 1.7 3.4 3.5
day

Zinc mg/person and | 61 24 73 67
day

Amount 200 0.14

I/person kg/person
and day and day

1) Data obtained mainly from the Swedish Environmental Protection Agency, 1995.

2) The amounts refer to 67 % of what is generated in the households as food waste.
Data from Olsson & Retzner, 1998; RVF, 1996 (averages) and Wicke, 1987. Data
from the latter refers to the waste BOD content, which in the investigation indicates
a very large spread in the data for the BOD; content of the ground waste. Different

sources claim between 10 and 38 g of BOD- per person and day.




If the input of heavy metals into the waste is examined, it is observed that the effects
could become large for certain parameters. The degree of sorting at source determines
entirely the amount of heavy metals in the contaminant input from the food waste
disposer. Both the solid sewage products as well as the solid waste should contain — for
optimal sorting at source — only heavy metals coming from the consumed foodstuff.



4 CONDITIONS IN THE MUNICIPALITY OF SURAHAMMAR
4.1 Haga Wastewater treatment plant

Haga wastewater treatment plant is the main plant for Surahammar. All wastewater
from the towns of Surahammar and Ramnas and the village of Haga is routed to the
plant.

4.1.1 Description of the Wastewater treatment plant

Haga wastewater treatment plant was designed for mechanical, biological and chemical
treatment of wastewater. In the mechanical stage, coarser solid contaminants (screened
matter) are separated out by a cleaning screen (mesh size 3 mm), while sand is
separated out in a sand trap. The primary sedimentation then follows. The biological
stage is designed for the activated sludge process and the chemical treatment takes
place through joint precipitation in the biological stage. Spent pickling baths (ferrous
sulfate) from Surahammar Steel works are used as the precipitation chemical.
Following the joint precipitation, a (final) sedimentation takes place before the treated
wastewater is routed to the recipient, Kolback creek, via a 200-m long outlet pipe.
During parts of the year, the outgoing flow is used in the irrigation of energy grasses
on the plant property. The wastewater treatment plant is also equipped with a
postprecipitation assembly, currently not in use.

The produced sewage sludge, extracted from the primary sedimentation basins at the
plant, is led directly to a digestion plant for stabilization. The digestion stage consists
of two digestion tanks connected in series, where the first one undergoes total mixing
and is heated, while the second could be considered more of an intermediate storage
(with gas extraction, however). Sewage sludge from Virsbo wastewater treatment plant
is also collected and treated at Haga, and is fed to the plant via the thickeners. The
digested sludge does not undergo mechanical dewatering, but is transferred to sludge
drying beds that also function as intermediate storage. An elementary flowchart of the
wastewater treatment plant is shown in Appendix 1.

4.1.2 Connection and Design

The wastewater consists mainly of household wastewater. The two main industries
connected to the plant, Surahammar Steel Works and Adtranz, only contribute smaller
amounts of permeates from ultra filtration plants. Design data for Haga wastewater
treatment plant is shown in Table 3.



Table 3: Original design data for Haga wastewater treatment plant. (pe=population
equivalent, qgim=design flow)

Parameter Total load Specific load
Connection 12,000 pe

Flow 8,150 m°/d 680 I/pe,d
BOD;, 960 kg/d 80 g/pe,d
Total 45 kg/d 3.8 g/pe,d
phosphorous

Odim approx. 435 m/h

4.1.3 Current Load and Treatment Results

The connection to the wastewater treatment plant, according to the environmental
reports from the past couple of years, has been approx. 9,500 population equivalents
while the actual number of connected individuals has been approx. 8,830. Measured
load data for incoming wastewater for 1995, 1996, 1997 (environmental report data) is
shown in Table 4.

Table 4: Load during 1995, 1996 and 1997.

Parameter 1995 1996 1997 Average
Average flow | 5,690 4,910 4,570 5,060 m>/d
BOD;, 427 540 468 480 kg/d
Total 21 21 19 20 kg/d
phosphorous

Total nitrogen | 131 132 124 129 kg/d

If we reduce the industrial share of the load (approx. 670 pe with the specific
contaminant amounts normally associated with a population equivalent: 70 g of
BODy/pe,d; 14 g of N/pe,d and 2.5 g of P/pe,d), we obtain the following data for the
approx. 8,830 individuals connected:

e 49 g of BOD//p,d (Standard household from the Swedish Environmental Protection
Agency: 48 g/p,d)

e 2.1 g of P/p,d (Standard household from the Swedish Environmental Protection
Agency: 2.1 g/p,d)

e 135 g of N-tot/p,d (Standard household from the Swedish Environmental
Protection Agency: 13.5 g/p,d)

From this we conclude that the specific load at Haga wastewater treatment plant almost
exactly follows the standard figures for household wastewater from the Swedish
Environmental Protection Agency (Swedish Environmental Protection Agency, 1995).




This illuminates the difficulties with the concepts of individual and population
equivalent for the issue of what specific BOD- is to be used for the description of an
operation.

The contaminant content of the incoming and outgoing wastewater for 1995, 1996 and
1997 is shown in Table 5.

Table 5: Contaminant content of the incoming and outgoing wastewater (in = out) for
1995, 1996 and 1997.

Parameter 1995 1996 1997 Average

BOD; 75> 3.1 110> 4.9 | 102> 49 | 96 > 4.3 | mg/l
Total 3.7>0.27 43->03 |41>027 (4->03 | mgll
phosphorous

Total nitrogen | 23 > 18 27> 20.8 |27 >19.4 | 26 > 19 | mg/l

According to the current requirements, the residue of the outgoing wastewater must not
exceed 15 mg of BOD-/I and 0.5 mg of phosphorous/l. These requirements have been
met with good margin during the past couple of years. No requirements exist for the
reduction of nitrogen. Table 5 shows the following average reduction for 1995-1997:

e 96 % BODy
e 92 % phosphorous
e 27 % total nitrogen

4.1.4 Sludge Management

Following the treatment (digestion and drying in beds), the majority of the sewage
sludge has been used on cultivated lands (growing of energy crops). Sewage sludge is
now also used in the production of construction soil. Screened matter from the
preliminary treatment is transported to Vafab's (Véstmanlands refuge collection
authority) waste treatment plant in Vasteras for landfill, while sand from the sand traps
is spread out on the drying beds. The sludge quality has been varying during the past
couple of years. The heavy metals led, cadmium and zinc have been close to the
current limit values.

During a period in 1997, experiments were conducted on the digestion of ensilage with
sewer sludge. During the reference operations preceding the grass digestion
experiments, the production of digester gas amounted to approx. 3,000 m*/d. With the
addition of ensilage, the digester gas production increased by approx. 370 m*/d. The
specific production in both cases amounted to approx. 0.5 m* per kg of added wet
matter (VS = wet substance).

The methane gas produced at the digestion plant is used internally in the production of
electricity and heat. During 1995-1996, the average gas production has been 335 m*/d.
From the current specific gas production (0.5 m® per kg of added VS, wet substance), it
is shown that the daily raw sludge has corresponded to approx. 960 kg of dry matter
(TS = dry substance) per day (at 70 percent VS of TS).




This corresponds to 350 tons of TS per year, or barely 9,000 m® of raw sludge annually
ata TS content of 4 percent. Spread over the stated population equivalents contributing
sludge (Haga 9,500 pe and Virsho approx. 2,000 pe), we obtain a specific sludge
production of approx. 85 g of TS/pe,d, which is low compared to the standard data. (If
we calculate the pe values using traditional methods, the corresponding sludge
calculation yields 120 of TS/pe,d which is similar to the standard data.)